
Package leaflet: Information for the user 

 

Braunovidon, 100 mg/g, ointment 

Polyvidone iodide 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 2 to 5 days. 

 

 

What is in this leaflet 
1. What Braunovidon is and what it is used for 

2. What you need to know before you use Braunovidon 

3. How to use Braunovidon 

4. Possible side effects 

5 How to store Braunovidon 

6. Contents of the pack and other information 

 

 

1. What Braunovidon is and what it is used for 
 

Braunovidon is polyvidon iodide-containing antiseptic and disinfectant. 

Braunovidon is an ointment. 

Braunovidon is used for the treatment of infected skin lesions (pressure ulcers, tibial ulcers, superficial 

ulcers and burns, infected dermatoses) 

 

 

2. What you need to know before you use Braunovidon 

 

Do not use Braunovidon 

- if you are allergic to polyvidon iodide or any of the other ingredients of this medicine (listed in 

section 6); 

- if you have now or had recently an acute thyroid disease affected by iodine; 

- if you have hyperthyroidism or functional autonomous adenoma (mostly in the elderly); 

- before and after treatment with radioactive iodine (until complete recovery); 

- if you have dermatitis herpetiformis syndrome (herpetiform skin inflammation). 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Braunovidon 

Take special care with Braunovidon 

- In neonates and infants up to 6 months the ointment may only be used after assessing the risk-

benefit ratio. The expected benefit of treatment should overweigh the risk, because the medicine may 

affect the thyroid of the infant. 

In patients with non-infectious nodular struma or latent hyperthyroidism. 

- Due to the oxidising effect of polyvidone iodide some diagnostic tests may give false-positive 

results (e.g. O-toluidine or guajaqi wax in determination of haemoglobin or glucose) 

- Chemical incompatibilities with other substances must be taken into account. 



- Use of polyvidone iodine may decrease the uptake of iodine by the thyroid gland. Use of the 

medicine may interfere with thyroid investigations (scintigraphy, determination of plasma protein-bound 

iodine, diagnostics with radioactive iodine) and it may make treatment with radioactive iodine impossible. 

A new scintigraphy may be performed 1-2 weeks after the end of treatment with Braunovidon. 

 

Other medicines and Braunovidon 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 

Iodine reacts with mercury producing a highly corrosive mercury iodide. 

 

Polyvidone iodide is active with pH 2-7. It must be taken into account that polyvidone iodide may react 

with proteins other organic substances, which reduces its effectiveness. 

 

Do not combine polyvidone iodide with enzymatic wound treatments, taurolidine or hydrogen peroxide. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

The medicine should not be used during the first three months of pregnancy. During the second and third 

trimesters and during breastfeeding in the 5 months following childbirth, the potential therapeutic effect 

must be weighed against the possible effects to the neonate or infant thyroid. 

 

 

3. How to use Braunovidon 

 

Always use this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if 

you are not sure. 

 

Depending on the size and character of the treated area, Braunovidon is applied to the damaged tissue 

several times per day. The medicine should be applied to the whole lesion. 

Inflamed and exudative lesions should be dressed with the ointment every 4-6 hours to achieve persistent 

anti-microbial effect. 

Abscess cavities may be tamponed with Braunovidon. 

The ointment may be left on the wound surface for a longer time and changed when the ointment changes 

colour. 

 

Note: 

The brown colour of the ointment is typical to this medicine. It demonstrates free iodine and is a sign of 

the effectiveness of the product. 

If the brown colour disappears the ointment should be applied again. The treated area should be covered 

with the ointment in the whole extent, because Braunovidon has only local anti-microbial effect. 

As polyvidone iodide is water-soluble, the medicine may be removed from clothes with soap and water. 

Difficult-to-remove stains may be removed with ammonia or tiosulphate solution. 

 

If you feel that the effect of Braunovidon is too strong or too weak, talk to your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Allergic reactions are very rare even in persons sensitive to iodide. 

 



In rare cases, sensitive patients may experience local pain, burning or heat sensation. 

 

In prolonged use or in extensive burn applications, solitary cases of blood serum electrolyte or osmolarity 

disorders, metabolic acidosis and kidney impairment have been reported. 

 

If is used for a longer time or on large areas, especially in burns, with concomitant thyroid disease or 

neonates, it is necessary to monitor the thyroid function of the patient. 

 

Reporting of side effects 

If you get any side effects, consult with your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting side 

effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Braunovidon 

 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the tube: {date DD.MM.YYYY} The 

expiry date refers to the last day of that month. 

 

Store below 25 ºC. 

 

Do not throw discard any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Braunovidon contains 

 

- The active ingredient is polyvidone iodide. 1 g of the ointment contains 100 mg polyvidone iodide 

that contains 10% of free iodine. 

- The other ingredients are macrogol 400, macrogol 4000, purified water, sodium bicarbonate. 

 

What Braunovidon looks like and contents of the pack 

 

Braunovidon is brown ointment. 

The ointment is available in 20 g, 100 g and 250 g tubes. 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

 

B. Braun Melsungen AG 

Carl-Braun-Straße 1 

34212 Melsungen 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

 

B. Braun Medical OÜ 

http://www.ravimiamet.ee/


Kadaka tee 70B 

12618 Tallinn 

Phone: 677 12 00 

E-mail: info@bbraun.ee 

 

 

This leaflet was last revised in September 2015. 



Braunovidon ointment 20 g in tube with suitable cap. 

Suits for exact dosing in extensive wounds, burns and skin disease treatment, 

Does not stain, is washable. 

 

a) Cut off the tip of the end at the suitable diameter. 

b) Through the larger or smaller opening you can 

apply the exact desired amount of the ointment. 

After use, put the protective cap back on the tube. 

 

 

 
B. Braun Melsungen AG 

34209 Melsungen 

Germany 

 


